COPY.

of Disseldorf.
Port SR

318t August 1932. .

order: S.37579/5662/5662a/5668/56724

This is to Certifp cha
_ Karl Hauss and MNalte Berg
the undersigned Surveyor® to this Society did at the request of
Messrs., Vereinigte Stahlwerke A.G.Hoerder Verein of Hoerde test
on the 20th and 27th August 1932 at their WOrksSe.es15:360 kg
siemens-lartin Steel sections, ordered by Messrs. Harima Dock-

yard Co. of Maba and destined for the vessel 0+.189.

Results of testis.

Charge Sample No. Tensile ten. Elongation
kge PeSQe. MM in 200mms.

1684 24,0%

483 20,0%

02339 23,0%

02478 : 22,0‘3’33

02504 44,1 2740%
Cold and temper bend tests good.

ldentification marks: Charge Nos and(i)
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8igned advice notes attached.

£

This Certificate is issued upon the terms of the Ruleés and Regulations of the Society, which provide that :—

« While the Committee use their best endeavours to ensure that the functions of the Society are properly executed, 1t 18
to be understood that neither the Committee nor the Society are under any circumstances whatever to be held responsible for
any inaccuracy in any report or certificate issued by the Sogiety or its Surveyors, or in any entry in the Register Book or ch&r’(

nblication of the Society, or for any error-of judgment, defanlt, or negligence of the Surveyors;or other Officers or Agenss
of the Society.” ; ,

(Rpt. 10,) 10m 931 i :
' 006853 ~006867-0AS




